



TESTING SERVICES, INC.
 817 SHOWALTER AVE. • P.O. BOX 2041
 DALTON, GEORGIA 30722-2041
 PHONE: (706) 226-1400 • FAX: (706) 226-6118

TEST REPORT

CLIENT:	Shaw Contract	REPORT NUMBER:	59714C-01
	PO Drawer 2128	LAB TEST NUMBER:	2581-8304
	Dalton, GA 30722-2128	DATE:	January 17, 2014
		PAGE:	1 of 1

SAMPLE ID:

Test #	Style	Roll #	Backing
010814-5	60758 Aspire EPBL	DK80262	EcoWorx Performance Broadloom

Subject: Testing Services Inc was instructed by the client to determine the flammability of finished textile floor covering materials when exposed to an ignition source under controlled laboratory conditions.

Test Method: *ASTM D-2859: Standard Test Method for Flammability of Finished Textile Floor Covering Materials*

Code of Federal Regulations: 16 CFR 1631 (FF2-70) < 6ft & 24 ft²

Code of Federal Regulations: 16CFR 1630 (FF1-70) > 6ft & 24 ft²

Test Scope: This test method is part of the standards for the surface flammability of carpets and rugs of the U.S. Consumer Product Safety Commission. The acceptance criteria of this standard calls for the charred portion of at least seven out of eight individual specimens not extend to within 1" of the steel frame placed on top of the sample when exposed to a centrally placed methenamine pill tablet.

Test Data:

Specimen Number	Un-charred Area
01	> 3"
02	> 3"
03	> 3"
04	> 3"
05	> 3"
06	> 3"
07	> 3"
08	> 3"

Test Summary

Pass	Failure	Status
8	0	Passes

Erle Miles, Jr V.P., Testing Services Inc

TSi Accreditation: Our laboratory is accredited with US Dept of Commerce, National Institute of Standards and Technology: ISO/IEC 17025:2005. Our code # is NVLAP 100108-0. However, it should be noted that some or all of the tests performed are not under our scope of accreditation due to the work not fully conforming to the standard, or it being outside the scope of our accreditation, or subcontracted. The above testing was under our scope of accreditation.

Uncertainty: We undertake all assignments for our clients on a best effort basis. Our findings and judgments are based on the information to us using the latest test methods available.